FORM NO. 42965

/
MODEL NO.41101-20101 & UP MT,?J Z_
| MULTI-PRO 1100
L VEHICLE J

SAFETY AND INSTRUCTION DECALS

The following decals are installed on the machine. If any become damaged or

illegible, replace it. The decal part Aaumber is listed below.

A CAUTION] e et pice
« DISENGAGE AND SHUT OFF . LUDALLAE 5 MPLS.
ENCINE BEFORE SERVICINGOR 3
UNCLOGGING MACHINE. s
« KEEP HANDS, FEET AND CLOTHING A\ WARNING
AWAY FROM PQWER-DRIVEN PARTS. YOI POSSIBLE UURY
OR DEATH FROM A
#87-0450 Located on top of Engine Air Cleaner MACHINE RUNAWAY.
*DO NOT START ENGINE BY
SHORTING ACROSS STARTER
TERMINALS. MACHINE WILL
A WARNING o |
h CIRCUITRY IS BYPASSED.
*START ENGINE ONLY FROM
FAILURE TO OBEIxLHREYiAOF%{j Végﬂgmg:gky' RESULT lN FAST opf:;;%ls*s’oi‘g:‘r Nyg‘}:rﬂm
THIS VEHICLE IS OF SUFFICIENT SIZE AND WEIGHT TO CAUSE ORPARK.

SERIOUS INJURY IN CASE OF UPSET OR COLLISION. «NEVER START ENGINE WHILE
WHILE OPERATING VEHICLE: - STANDIG NEXT 70 MACHNE.
*READ AND UNDERSTAND OPERATOR'S MANUAL LOCATED _s:lg/’ . v
. ) 3 - ocated on left-
TORG AGCESSORIES OF PERNI PHSSENGERRY PLAGE ON : hand side of Seat Support
-VEHICLE EXCEPT SEAT, \THROTTLE )

*USE HAND HOLDS WHERE APPLICABLE.
«PLACE HEAVY LOADS FORWARD OF REAR AXLE. UNBALANCED
OR TOP HEAVY LOADS CAN CAUSE UPSET.

WHILE OPERATING VEHICLE:

*REMAIN SEATED AND USE BOTH HANDS FOR STEERING.
*KEEP ARMS AND LEGS WITHIN VEHICLE BODY.

*AVOID SUDDEN STARTS AND STOPS.

#87-0640 Located on Seat
Support, next to Throttle.

(7 llEAD YOUH OPERATOR'S MANUAL FOR OPERATING AND
SAFETY INSTRUCTIONS. TOGET A REPLACEMENT MANUAL,
SEND MOOEL AND SERIAL mu%gmsm THETORO CO.B111

©3-30%0

#65-3090 Located on Dash Panel, below Steering Column.

ON
[

N
|
OFF

#41174 LocatedAon Seat

Support, next to Pump
Control Handle.

25
B

#41176 Located on Dash
Panel, next to Key Switch.

«SUDDEN SHARP TURNS CAN CAUSE UPSET.

*REGULATE SPEED TO MEET ROAD AND WEATHER CONDITIONS.

DO NOT OPERATE IN OR NEAR AN EXPLOSIVE ENVIRONMENT.

oIF A MALFUNCTION OCCURS, CEASE OPERATION. DO NOT
OPERATE VEHICLE UNTIL CONDITION IS CORRECTED.

BEFORE LEAVING VEHICLE:

*TURN IGNITION TO "OFF" POSITION, REMOVE KEY.
+APPLY PARKING BRAKE; PARKING BRAKE IS NOT

R 2 oN  PARKING

l I "~ BRAKE
oo

1 ) a ~~>zz0 OFF

AUTOMATICALLY APPLIED. 87-0480
#41173 Located on right- #87-0480 Located on floor
#87-0580 Located on floor board, hand side of Seat Support, board, next to Emergency
behind Console. next to Gear Shift Lever. Brake.

‘MULTI PR0
§10)3{0) 0@

#87-0630 Located on Console Front.

#66-6140 Located on Console Front.

€The Toro Compaﬁy-1992







&
g

PART NO.

DESCRIPTION QTY

WONOUVTIBRWNE

20-24-AGD
41132
42767

34-140-AMVD

41754
34-94-AMVD
41116
41749
41115
41113
42591
31872
41747
40145
40121
24-10-BD
25-25-AGD
42972
41680
41696
24-7-BD
34-99-AMVD
41697
41684
22-12-AJD
41136
41682
41753
28-19-D
20-26-AGD
22-9-AJD
23-7-GD
41683
41690
328967
358042
22-13-AJD
561555
41695
41694
42975
42973
42976
42974
42763
42762
42559
24-9-AD
22-11-AJFD
23-10-GD
42560
40554
41686
41689

Hex Hd Cap Screw, 5/16 NC X 3/4 .ceeeeeeeecnnccccncaas 2
Safety Track ccccececececccccccccccssccscossccsccscsocscs

FlOOr TriM cccececcccccccccsscsssscssoscsscscssscscsccscsscccccsnss

Hex Washer Hd, Self-Tap Screw, 1/4 NC x 5/8 .......... 1
Pedal Stop-Rubber ....ccccccececccccssscscncsccccccccsce
Hex Washer Hd Self-Tap Screw, #10 x 3/8 ...cveececeens
Mtg Bracket — AmMp GAUQe ..ccceccccccsccscccccsccccccns
Dash ASSY. cccceccccccscccoscsccscscsccsssssccscsscccnccos
BAMD GAUGE .cocececcccccccsccscsccsscsssscscsscscscsssssnsccs
HOUr Meter .ccccccecccccccscccccssccssccsascsscsccscsscnnssoe
HOlEe PlUQ ccccecccccccecoccecocscsoscsccsccsssosssoscsnscsscse
Key SWwitCh ..ceceecceccceccccocccccoccscncscssnccscasncs
Console Wrapper ASSY .ccccecccccocccccccccssscscsscsscne
Console COVEr — REAX .cecececcccscccscscscsscccccccscccccss
Cylinder Cover Plate ..cccccccceccccccsscsccscsccsccss
Flat Washer, 5/16 S.A.E. ..c.cceccccccncscsoccssccccccscs
Carriage Bolt, 5/16 NC X 3/4 ...ccceeecennocecccnncane
Side Panel - Left Hand ..ccceccccccccccccccsccccscscnssscse
Front Panel ..ccccecececcccccccccscscsccscsccscccscscsssoscccscs
Throttle Control & KNOb ASSY cccceccecscccsccsccscccans
Flat Washer, #10 ...ccccecceccccsccscsccccccscccccscccnnss
Hex Washer HD, Self-Tap Screw, #10 NC x 3/4 ..........
Choke CONtrOl ciceeccccrscccscscsscscscccsccccsscscsscscccccccsnse
Seat BOX ANgle ASSY cccccccccccccccccsccscsscsscsocscse
Hex Nut, 5/16 NC ..iieeceeccocsonesccscsscssoscassocssnss 1
TransmisSsion Trim ...ccccecccccssccccccscccccccscssccns

Top Panel - Right Hand ..cccccececececcccsccccsscsccnce

Side Panel - Right Hand ...ccccececcecccccccccsccccsnsns

Cotter Pin, 1/8 X 1 1/4 .uceeeeeccoanccccascccasncnnns

HHCS, 5/16 NC x 1"
Hex Nut, #10 NC ..ccccecccsccssccsessccccscscssoscoccns
Lock Washer, #10 .cccceeccscccccccssccscscsccccsccccscscos
Top Panel - Left Hand ..ccccecceccccccccccccnsoscccces
Handle Brkt. ASSY cccccececceccesccscscoccscscccccnscsansons
Hair Pin COtter .cccceccceccccccscccccccccccsccccscass
Flat WaSher ..cccccecccccccccocscsoccscsccscccscsscscscscscsscncos
Hex Nut, 3/8 NC .cccceecccccccccccccccsccscscscscsssscasncs
Pump Handle ...ccccececccoccccccccscsscscscococscscscne
SPACEY ceecescscesesccsccscccsscsssscssscsccscsssscscsssscas
Handle PiN ..cccccecccccscccsssscoccsscccccsccccccocccsssscs
Rear Fender - L.H. (Shown)
Rear Fender — R.H. cccccceccccrccsccccccscccscscccssssose
Inner Fender - L.H. (Shown)
Inner Fender — R.H: ccccccecccccccccccccscscscscscsccsnsccsconse
Front Fender - L.H.
Front Fender — R.H: ccceeccencsccssccccscscsccccccccnsse
Storage Tube — ManualS .ccccecececccccsccccccccccccccoscs
Flat Washer, 1/4 ..ccecececcccccicsacsccssscssscscosssnss
Lock NUt, 1/4 NC ccceeeecceccccecccacacacsscssssscnanns
Lock Washer, 5/16 ...ccceeeeccccsoccasccascssosccasncans
Tube Mounting Bracket ..ccccccececccccocccccccccscsnnnse
Seat ASSEMDlY .cccccccccccrcccccccccccccccscccnsccncnce
Seat Panel Assy.

N B
wn o

@e e e e eceece0s0 00000 e0000000000 0000

@0 e e es 0000 ececcscccccrsesooe

e eeeo0c0ccccccss00ccesoco0

e 00 ee000cs00c0000000000000000000000

@0 e e 00 0ecrec0sc00000000000000000000000

 Seat TriM ccceecccocccccsccsccsesscsssscsasasssssssssssssanscse

1

FREHERBHEERODNOEN

[y

REHENANNRRRERERREREREERPNONEERNNNORERREONDENN




ENGINE, SHIELDS

& ACCESSORY DRIVE



:

PART NO.

DESCRIPTION QTY

WONOUTIBd WN -

20-36-AJD
24-10-BD
42831
41672
26-99-AC
22-13-BJD
24-11-AD
41662
41019
34-140-AMVD
22-11-AJD
23-11-GD
20-49-BGD
99060
24-9-BD
20-45-AD
22-13-AJD
41122
41138
97129

41669
41671
41668
41723
41670
314233
20-6-AD
22-11-AJFD
41676
40149
20-48-AD
20-71-AGD
40022
419018
41117
431366
97406
409012

41673

HHCS, 5/16 NC x 3 1/2" ........ Seessessecccenanans
Flat Washer, 5/16 S.A.E. ...osecescssscscscscccess
Heat Deflector Plate .....ccceceecececccccccdacans
Tube SPacer ..cceeceeeceececcses ceoceccccsccssccssancs
Skt. Hd. Cap Screw, 5/16 NC X 3/4 c.vieeceveraaies
Hex Nut, 3/8 NF ..... C et eeeeteeseaectacecnssaannnn
Flat Washer, 3/8 .ceveeeeeeeennann ceecececccacnnes
Engine Base ASSEMDlY ....ceeedeccccscscscosoasannnse
S0lenoid ...cieieicectitriencscsssonnnns cececccsanns
Hex Washer Hd Self-Tap Screw ..c:..... cceecveccaccas
Hex Nut, 1/4 NC ...icevenanns ceeccecscscccccccccccse
LoCk Washer, 3/8 .u.veeeereececacacacnosoncnnnes ..
HHCS, 3/8 NF x 1-1/2 ...ccvunns cesessiccccaaaas ce
Battery Cable — Ground ....c.cceeeescecscoscconcnnns
Flat Washer, 1/4 S.A.E. cicceeeeceeacecceasoennsen
HHCS, 3/8 NC X 3/4" tuiieeeeenoctencscccnccononnoans
Hex Nut, 3/8 NC ...cveee.. teseeecesecetccsescseaes
Battery Cable & Cap ..cccececcaseaces ceccecccncccs -
Protective Cap (f/w 41122 Cable) ..oceeean. ceeceeas
Battery Strap ..cceeeeecececcesccccescscsncsscanans
Battery, 12-Volt ......... cececcsccesssccsescnsese
Muffler ....... ceceecccacann tecctecccccccsssessane
Muffler Clamp ....cceeceeccsnn teeccevesccccccnccns
Air Duct (f/w Engine) ...... Geecesecencaas ceeseena
Ring, Circular Push-On ......... ceecccciecssenas ceen
Header Pipe ...ccecoccsnes et ecteccccccscscsccasccnns
Sq. Key, 1/4 x 1-1/2 ........ teececccccecccccenenn
HHCS, 1/4 NC % 1-1/4 ¢iuviuirerencennscccascaannnas
Hex LOCk Nut ....cceececceeecccccensccssoassnsosnnns
Belt Guide ASSYy — SPrayer c...cecsecscsccscscscccscs
Hose ~ Tank tO ENngine ....c.eceeeecccsccccccconacns
HHCS, 3/8 NC X 1-1/4" ..iiviriereneccccnnncannanans
HHCS, 7/16 X 2-1/4" cuuuieieieereceessnsconconnsnnnse
Engine Pulley — SPrayer .cececsccsccscscccssocsccsse
Fuel Tank ASSY ceceeeeececoscsccosssscssosscscscscncs
Fuel Cap & GUAJE «cceevecccsns ceeccecescsccscccccccnene
Fuel Tank Strap ..ccceeceeescscscscscssosscacacnsccs
Hose Clamp .cceceececsccsossasacssccasecas ceececcsan
Shut-Off Valve ....cevieeeirececesnsonccocsnsoanons
Armaflex Strip .c.veeeeeerereesrseercencoscscscscnnsae
Heat Shield ASSY. ..e.veeeceecencesccvcncsasscnnnse

[y

2
RFORNONRRHEREBRHEBBNHENRREHERRRPRRERREEABBMIRROBMNNHEON







PART NO.

DESCRIPTION

QTY

40438
22-18-BJLD
28-20-C
358042
321077
404504
404683
330802
40085
40440
40439
41321
41126
41127
41125
40764
629114
7436
522087
22-15-BJKD
22-18-BJC
23-17-GD
40021
20-67-AGD
23-12-GD
40536
20-91-BGD
42689
42599
42776
24-14-AD
42777
42588
42589
22-13-AJFD
22-14-AJD
42592
42575
20-51-AGD
42772
522085
20-143-BGD
42691
42690
20-88-BGD
307358
29-199-C
42741
24-13-AD
40086
22-15-BJFD
20-89-BGD
361011
539048
728062
40081
40078
42753

Dust Cap (f/w Hub Assy.)
Hex Slotted Nut, 3/4 NF ...ccccecccececcccccsccncocns
Cotter Pin, 1/8 x 1 1/2 ....... Ceeessssctcacscennennn
Special Flat Washer .....cccccccee cececccsccccccccns
Wheel Nut (f/wWw HUD ASSY) ceceeceececocoonnnoccncansss 1
Front Wheel & Tire ASSY .cccccecceccccceccscccsccccnnas
Front Wheel Rim ..... cectecsscssesecssecsscscssossnoos
Front Tir@ ceeeeeececcecccescccceccscossscosscccasscncss
HUD ASSY cecececccccccccccccccsosscscocsssscacnsasseanscs
Cone (f/w Hub ASSY.) ccecececes cecccccecsessenccanns
Cup (f/w HUD ASBY.) ccececcscccccccccscasccccncccncs
Seal (f/w HUD ASSY.) ceeeecceccacsccccccccccncccccas

CAD evveeeoecncansanancanessasssnssscasessessacsnass

O-Rin

ooooo @ee 0o eco0cs00v0000c0000 o0

Steering Wheel .......... cecececscccccccscscccscsssanos
Grommet ....cccccee cececsesscsctsccccccescsessssoane

Steering GEAr ASSY .ccecccccccccccscccsscccosscnscsccss
Lug Nut, 1/2 cecccscscse ceescsnne cececccsscseseccecse
Rod End, 1/2 NF ....ccvvevnene ceeeeenns cecsececcnnenn
Hex Jam Nut,
Hex Nut, 3/4 NF
Lock Washer, 3/4 ..ccceeencans ceccccscne ceccccsescns
Pitman Arm ........ cecscscsecccns ceeeccscns ceecccccnene
HHCS, 7/16 NC X 1 1/4 ..iiieeeecoeasecassooscsnnnnne
Lock Washer, 7/16 ..c.cececccccns ceeeccns ceececcneen
DOWel ..ceeeeccccococcccccccsns cecscccns cesececsas eee
HHCS, 1/2 NF x 2 1/2" (Grade 5) cceeeeeeccccans ceeen
Steering Tube AssSy. .c..c.. ceccscesesscscessecscss s
Shoulder Bolt ...cccc00e ccecesssecssecctcsscccsscsonns
Shackle — REAX ccceeececccccccccccccsccoscscsssnsasccccse
Flat Washer, 9/16 ..cccccccecccscsccccccccssccsscsccccnsnse
Shackle — Front .....c.cccececcccccocscsccscsccnsccnsssns
Spring - Leaf .....ccccececncnnn ceececcccccscscsasen
Bushing (f/w SPring) ....ceeeeececcccccccccccncconce
Lock Nut, 3/8 NC .cecececencoccncncans ceccecccasaane
Hex Nut, 7/16 NC cvceececsococsococssscsseasssscoscnse
Bushing — Shackle ...cccecccccrsccccccscccosscnsccscns
Spring Mounting Plat@ ...c.cececcccccscccscsccccncns
HHCS, 3/8 NC x 2" (Grade 5) ccccecesccccssccssccnnse
Spacer TubE ...ccccecceccccccscccscocscsossosossonscs
Rod End, 3/4 NF ...cceenanes ceecesescscscscscscscsans
HHCS, 3/4 NF X 2 3/4" ..t eeeeecoesscassscnnsscascons
BOlt ASSY. ccccecccccccccsccscscsccoscsscosscsccsosssscnsssnse
ShoCk ADSOrbEr .c.ccceececccccccccocscscsscccscsscscnsanse
HHCS, 1/2 NF x 1 3/4 (Grade 5)
Thrust Bearing .ccccecececceccccosccccccscsccccscccscnss
Spring Pin, 1/4 x 2"
Front AXle ASSY. cccccccccccccsccoscccsccccsscoscsscns
Flat Washer, 1/2 cceceececee ceecesceccescesccsssnnne
Steering Tube ASSY. ccccecccccccccccccossccccscssncns
Lock Nut, 1/2 NF L iiieiiiieeoeeeececsscscooscannonns
HHCS, 1/2 NF x 2" (Grade 5) .cceeeececcccscnsoccconss
Grease Fitting ..ccceceiececcecececccccccsccncscccsns
SpeCial PlUQ cecceeccecccccccccocccsscsosscscncssascose
King Pin BEAriNg ecccceecececcceccoccacccccccccccccans
King PiN teceeeeeceecseececcoseoccoccosccasssoscsnssscs
Yoke Assy. (Right Hand)
Yoke Assy. (Left Hand)

e e s 0 evec0ecseceococcoe

e e e e s 00000 e0c00ecc0ccs0e0s e

@ e 0000 c000c0000c00000000000 00

HHM&D#H@Hml-‘NN&N&HHH#HN&#NHMmN-bNHN\leHwO\O\NHI—'D—'HHN##MMNNOMMNN







REF

PART NO.

Description

QTY

N =

ONoOUTb W

40117
42684
42685
42667
321077
41112
7275
40220
41004
380002
41773
41005
20-48-BGD
23-11-GD
24-11-BD
22-13-BJD
41230
20-68-AGD
24-11-AD
20-47-AGD
40547
23-12-GD
22-14-AJD
7202

6610
23-10-GD
20-26-AGD
40015
41017
27-28-C
41662
20-71-AGD
41700
22-13-AJFD
29-108-C
41654
41651
20-50-AGD
307283
358042
40115
40018
22-12-AJD
92032
5206
22-13-BJFD
41703
41704
41705
28-19-D
40258
41658
307276
22-13-AJD
42754
40538
20-47-AGD
22-9-AJFD
41664
41103
34-99-AMVD
314233
40016
40014
41744
41469
22-12-BJKD
40019
42719
42716
40239
307276
41679

Rear Axle Assy ...
Rear Wheel & Tire ASSY .ccecesee
Tire (f/w 42684 Assy)

Lock Washer, 7/16

Idler ASSY .ecee..

Special Washer ...

BEAring ...ccceeceiiceceecescsrsccrsscscssossscsssesnne
Idler PUlle@y ..ccececececeecesesesosesssacssscnnnases
Hex NUt, 5/16 NC .iveeeeeeeeeeaceancoosoassoassccnnns
Eye BOlt c.ceicieeeeeeeeeeeeecscssssscsosassscscscnssns
ClutCh SPring .c.eceeeeeeeeereesossoncscacscosscscccccces
Lock Nut, 3/8 NF ...eviuieenrceesccnscacacacanannnnnns
Ball JOIint ASSY .vcceeeesescncascnncccccsccnanccncees
Ball Joint (f/w 41703)
Threaded Rod, 3/8 NF

Pivot Assy. ......

HHCS, 3/8 NC x 1"

Engine Bushing (1.

Pedal Mtg. Brkt.

e e ceesereecccccce0 000000000 00000000

e eo0 e e 0000000000000 00000000000 00

U~BOlL ASSY ccceeceocecccecsocsaseossssossassscsssnnsnss
Transmission (T-96)

172 ceveiinnnn

@000 e csseeccessecc000c000 00000000000

Hex NUt, 7/16 NC .ticiteeecoeaccococoacaoaseannoonnens
Bearing Housing ..ceeecase cecsccccasaccssssssscsssecs
Transmission BEaAring .c.cecceccecscsccescccccccsccccsese
LOCk Washer, 5/16 ..ceeeeeeeeeceacosesoaconsoascasoas
HHCS, 5/16 NC X 1" ..cieeeeeceescanoscsasnacoscnancas
Transmission Pulley,
Bushing (15/16" Bure) incls. fasteners ........cec...
Woodruff Key (#809) ....... ceeececssscccesssesscsccanas
Engine BaSe@ ASSY cccecesosocscscosssscssccsscsssssscsas
HHCS, 7/16 NC X 2=1/4" iiiuieeeecececoonnoncncnacnnnnns
Belt GUide ASSY cevveecccescscsscscoscscccccsacsccnscs
Lock NUt, 3/8 NC .tiicieeeeceneecocaccecoeanceaanconnsse
Spring Pin, 3/16 X 1" .u.ciieerccsccnccccccsccncncnnn
Clutch PivOot ASSY cvccereeceeccsccccosaosncscssnsccnss
HHCS, 3/8 NC x 1 3/4" ...
Bearing (f/w Clutch Pivot ASSY.) cccecececcccccncnnns

e e o e e e 000 eeeeeess000csc000000000 0

ooooo LI I IR I A I 2 2R I B AR A B R A A I I IR I R

Lock Nut, #10 NC ..iiieeeeeceeeceeccccsseccscscncossoscs
Clutch Switch Mtg. Brkt ...iceeeeceeceececececacaonons
Safety Interlock SwitCh .....ciiiieeceeecccncencannns
Hex Washer Hd. Self-Tap Screw, #10 NC x 3/4 ....c....
Square Key, 1/4" ..iuueeeeieeeeeeeeeeaooseasossssanass
Engine Pulley (4.0" P.D.)

S0 e s 000000 er000s0000000000000000000 0

ClutCh AXm ASSY ..viirteeseecocccccccoacasosoaccaness
Bearing (f/w ClutCh Arm BSSY.) ceceeeeereeescconacens
Vehicle Drive Belt ......ciciceeeceecececeascooncnnes

eececeeveeoocs e

........ LR A I I A SR A B I I B BN I A S

Wheel Rim (£f/W 42684 ASSY) cceeeecccccccccsccccccacas
Wheel NUL ..t iiieeeeeeoscscessscccccoscsoocscccssosososccccss
Gear Shift KnoOb ...iieeerecccccccsccscccccccocccnccssss
Rubber Boot ......

Drive Shaft ASSYy ..cceco.s ceesseeseccesscccccccscncns
Journal & Bearings (F/W 380002) .ceceeecccccsocccccas
Output Yoke — Transmission .....c.cceeeccccsccscccans
HHCS, 3/8 NF X 1-1/4 «.uciiieeereennccaonsscancannsas
Lock Washer, 3/8 ..cuieieeeeeeceecacoccoocceacoecnncnns
Flat Washer, 3/8 S A E. teveeeeeeccsrcscocsscanannoas

Hex Nut, 3/8 NF ceieeeeeeeecccnceonsssasssconnncsanns

ClampP «eoecccccoccecocccsssccsosscssesssssssosssssccsas

HHCS, 7/16 NC x 1- cecccccsccaccccccnnn
Flat Washer, 3/8 ceeceveeeeeeecencocoacosooscscsscnss
HHCS, 3/8 NC X 1™ ¢eeeeeceeseesoasocoscaseassssscncoss

Belt GUide ASSY cceeeceecececescscncscnsascancscnsnss

(7.0" P.D.)

LR A A I I I IR A I A A A X

------ e ees000cc0c0scoccccoccoe

®e 00 eeee0ecs00000c0cc0e0000000 e

£/W 41703) tiiiieeecrrccnconnnn
Cotter Pin, 1/8 X 1 1/4 t.uieeeeeeeeonascoccsoscacens
Clevis Pin & COtter ASSY cceeecececccccecaceccnconnse
ROCKEr AXmM ASSY cveeeceececcccsososssscossosscsaccccases
Bearing (£/w 41658 ASSY) ecveeceeececcanoocanaannnsnn
Hex NUt, 3/8 NC tiiiieinneeeeeeeenoennasoccoosnnnnnan

e e eecccssc00s00000 00000

Belt GUIAE civeeeeeeocecceccacccecaocaosensensssccsses

O" BOXE@) teeeececorcoscncscncncnnsns
Clutch Cable ASSY .ccceveeeecrcocrcccoccccnncencnosnsnes
Spring ......... ceecseccetscscsceccccccessecsensenanns
Hex Jam Nut, 5/16 NF ..iveeeeeeeeenecaaneeaecsocsaaesns
Clevis, 5/16 NF .vueieeeceeceocsenononnassoacononnan
Pedal Pad ..ceceecscsscscoccceosocoocsoossossensccsss

RRRRBRERRRERBRRREREENRRORREPRRERBEENDURNBENERORBENRENRRERBBHERRRRROORRE AR BUIWHOORORNRHORREONNN P

-8-




T96
Three-Speed
Manual
Transmission

NOTE: APPLY A SILICONE SEALANT BETWEEN THE
TRANSMISSION CASE(57) AND THE BEARING
RETAINER(58). ALSO, ON THE THREADS OF THE
CAP SCREWS(59).



i

PART NO.

DESCRIPTION QTY

WONOMIBWNE

41032
41033
7275
41034
41112
20-24-AGD
23-10-GD
27674
7257
41039
41040
41041
41042
41043
41044
41045
41046
41047
41048
41049
41050
41051
41052
41053
41054
41055
41056
9302
7290
7288
41057
41058
41059
41060
41061
41062
41063
41064
41065
41066
41067
9304
41068
41069
41070
9301
41071
41072
41073
41074
41005
20-64-AGD
33-12-GD
41077
41082
41078
41079
41080
41081
7202
20-26-AGD
6610
41037
41038
40604

Syncro Spring ..ccce... ceecccseccscececscssscenanne

Shift Rail CAp ecccececcecoccrcescoacsccsccsccncccss
TOop COVEr ccccceccccacccccs cecceccccscstccccccccane
Rubber BOOt .ticceececccccccccccccscccssssccccossssss
Shift LeVer .cccccccsccsccsessccsccscscscscscssccnsacas
Knob ccccceeccccces ceesescseccscsecccssssesscsscennes
H.H.C.S. 5/16 NC X 3/4 ..iiuiieeeenoecencnosscccanans
Lock Washer, 5/16 ....ceececcsccsscccssccsssoncnnss
Poppet SPring .ccceccececcccccecscccccccncns ceecsccns
Steel Ball .c.cceeccccccceccccccsccsccccccaccosscccscce
Shift Rail (High & Intermediate) ....ccccceeecccccee
Shift Rail (LOW & REVEIrSE) «.c.cceccscccccccscacoccas
shift Fork (High & Intermediate) ....cccecececececes
Gear Shift FOrk Pin ...cceececcecccccsccccsccanaans
Top Cover Gasket ......cccecececcccccccccccns ceecen
Fulcrum Ball ..cccecceceeeccccccccccoscssassscncscsscse
Control Lever SPring ..cccecceecccccccesccccssccccscsns
Snap Ring (..cceccecececcacs cetesecccccccnnns csecccnsne
Rear BEAring .c.ceeceeececececcccccccsososossnsasanscs
Main Shaft .....cccccceececccen cecccssccccencse coeee
Shift Fork (Low & REVErSe) ...cccececocscccscs ceeee
LOW & REVEYrSe GEAr .ccceceveccccscscccsccsscssccccscocscs
Second Gear & Bushing Assembly ....ccccccee ceeecoes
Second Gear Bushing (f/w Ref. #22) ....... ceceencsas
Blocking Ring ..ccecececceccs ceccesecscsccessseccnes

Clutch Hub ...cccccccccccccs ccscccsssscccces cesccnne
ClutCh SlEeVe .cccceececcccccccccscsccsccssssccccnnnsss
Snap Ring-Clutch Hub ............. cececscceccecssnn
Roller Set (13) cceceececcccscescasccccsccsccnsncns
Input Shaft .......cc00c0. ceeecsecesssccsssccccsss
0il Baffle ..ceecceccccenn cvessesecsecccns cecsscces

Front Bearing ...... ceccessccccsssessescscscsesosses
SNap RiNG .ccceeececcccccocccscscscscsccseccscscnsncas
Snap Ring .ccceceececcecccaces cececes ceeccccccsscnnas

LOoCKk Plat@ c.cceecsceecccccccccscocccocsccsscccnsonas
Reverse Idler Shaft .....ccccceeeccccccccccccccccccse
Reverse Gear & Bushing Assembly .c.cccceeccccoccscse
Reverse Gear Bushing (f/w Ref. #36) .c.ceeecccccens
Shifting Plate ..ccccccccececcoccnnse ceccccceccsccas
Thrust WasSher ..cccccececcecccccccccsccscccsccsccsancccs
Rear Thrust Washer .....c.ccccceecccccccccscsccssscccsns
Cluster Roller Bearings (40) .ccccececccccccccacsns
Countershaft Gear .....cccccecececccccccccccccsccsce
Bearing SPACer ....ccecececccccccsccsccsssscsscnscscs
Front Thrust Washer .....ccccccececcccccccccccccccss
Bearing Spacer ...ccccceces ceccecceseccccsssssscosee
Countershaft ...ccccecececccccceccccccccsccsssccsssccns
Rear Nut-Mainshaft ..cccceececccecocccccccscccsccccs
Lock Washer-Mainshaft ......cceccecccccccccccccnccns
Flat Washer-Mainshaft .....ccccceececcccccccccccnns
Output Yoke ...ccccee cecececsscccscctcsssscscsensen
H.H.C.S.y, 7/16 NC X 3/4 ceveeeeeccoscncsosssaconnns
Lock Washer, 7/16 ..ccceeecescacssccscsascsassossnocs
REAr S€Al tccceeccccccoscccccscccccscscscsossscscsccscssccnse
Mainshaft Spacer ....cccccececccocccocscccosccccscssse
Rear Bearing Retainer ......cceeecececcccccccccccccncs
Rear Bearing Retainer Gasket ......... cecsccsccascn
PiPE PlUg cccceeccccccacencsecccocscsscsssscsocnsnscs
TransSmisSSion CASEe ..ccccecececccsscccscccccccccncncse
Front Bearing Retainer ......cccceecceccccccccccccsce
H.H.C.S., 5/16 NC X 1" tuieevcecoscsssasassasasacnas
BEAriNg cccececeececccccccscsoccccscsanccscccccccsccs
Interlock PlUNgEr ...cccccecceccscccccssscscccccscsccascs
Taper PlUg ccccececocccccscccscsccoscsccscsscscsosscccscscas
Control HouSing Pin .c.eceeeeccecccccccccccoccccnces

HhhHHHHHhHHHMHHwHHHHg;HHHHHHHMMHHHHHH;HHHNHHHNNQhHHHHh

2
PR RWRBEE R

-10-




POSITIONS OF
THESE PARTS
ARE REVERSED
ON THE RIGHT
HAND BRAKE

'
|
—
POSITIONS OF
THESE PARTS
ARE REVERSED

ON THE RIGHT
HAND BRAKE

REF PART NO. DESCRIPTION QTY

40117 REAr AX1e ASSY ccvceeccccccccccccccsscccssssccsos
40452 Hex Hd BOlt ..cccceceeccccccsocccscscccccccccscnscs
40455 Oil Seal ..eceeeeeene eeescescesesrssacssesorescren
40454 Bearing Retainer RinNg ....ceeeeececcccccccccceces
40453 Bearing ASSEmMDlY ..e.ceececcccccccccccccccscncscncse
40451 Wheel Bearing Gasket ...c.cccececcccccccces ceccseene
40464 Strut AsSsembly ..cccccecccccccccccsccccccccccccccccs
40468 Lever — Parking Brake ....cccececceccccccccccccccscse
40474 Retainer - Parking Brake Lever Pin .....cccccecee
10 40467 PiN toceeeecccscsesesoasscsasssossescscscsosnscscscs
11 40466 Spring Washer - Antirattle ....cccccceccccccns oo
12 40465 Retainer - Parking Brake Lever Pin ...cccceccececee
13 *41487 Seat — Tube ...ceeceeccescecsccsccscscssccsccnssncons
14 40460 Screw — Bleeder .....cceccccscccccccccccccscscncs
15 *40462 Torque Spider - Finished ....ccceceeececcccccceans
16 40471 Spring - Shoe Return (L.H.) .c.ccececececcccsconns
17 40472 Spring - Shoe Return (R.H.) ccccececececcccncnsns
18 40473 Spring AAJjusSting SCrew ..cccecceccccccsccoccsccns
19 40450 01l SEAL t.vevecocscsccsocscscosccssscssccsccsssscs
20 40449 Hex NUt ...ccececcecececccccocccccsccsccccscscscsns
21 40476 Spring — Shoe Hold DOWN ..cccceecccccccccsccscccnsns
22 40567 Shoe & Lining Assy - Primary & Secondary ........
23 40458 Socket - Adjusting SCrew ...ccccececceccccccccccss
24 40456 AdJusSting SCYreW .cececceccocccccccscccccsscsccnnns
25 40457 Pivot Nut - Adjusting SCrew ...ccceceececececccccccces
26 40445 Flange Axle Shaft — R.H. cccceccecccccsccnccocnns

40446 Flange Axle Shaft — L.H. cccccccccccoccccccsccnce
27 40447 Wheel BOLlt ccvececscscccccscccccccccocsoscssncscnsse
28 40448 DYUM ccececcececscscsascscnscsosscsessosnsscscsscsssscsccsscocs
29 40475 Dust Shield ..cccveeeccceccccococncccnnnns ceceene
30 40459 Boot & Ring Assy — Wheel Cylinder .....ccccececeee
31 . 40463 Piston - Wheel Cylinder ....ccccecececcccccccccns
32 40461 Cup - Hydraulic ......... ecescssessesssssrnrrnses
33 42162 Front Transmission Seal ..ccccececcccccccscccccns
* These items must be ordered together.

WONOOBWN -

[y
REBBMNDNORENMDNMNONDBONNMNNONNNONNODNDNDNDENNDNDNDDNDOE

-11-




BRAKES

8

PART NO.

DESCRIPTION

QTY

VoSN W

40097
98346
98877
41738
41722
23-10-GD
22-12-AJD
40258
23-11-GD
24-11-BD
40099
40100
40101
20-49-AGD
42321
22-12-BJKD
28306
41737
22-13-AJD
26032
28368
99208
24-11-AD
40094
22-13-BJKD
92037
42716
20-26-AD
40238
307276
42754
20-26-AGD
28-19-D
1126-P
42719
30328
20-24-AGD

Tube Assembly - Right Hand ..ccccececccccccccccscns
HydraulicC TEE ....ceeeeecececccccscsnsosnssnscccsonsns
Tube Assembly ~ Left Hand ..cccecevcccccncscsscccasn
Spacer Plate ....cccccecceccnccccacecscssccccsoscccanne
Front Panel Bracket ....ccccecceccececocccaccccscncsss
Lock Washer, 5/16 ...ccecevcascsscsscssossoscscssosse
Hex Nut, 5/16 NC ...cvvceensececccscsscsaccccccanss
Yoke Pin & Cotter .....ccceeccecececcccncssscssssnnos
Lock Washer, 3/8 ....ccecccccsccscsscssassossosnnes
Flat Washer, 3/8 S.A.E. tceceeccccaccscoccanncccnns
ROpe Guide ..ecececevecscecscosscncacsonsscscsccnscnse
Guide SPACer ...ccecccccsvsssccscsscsscosasscnnssocns
GUIidE LUQ cecececcccccoccsosscoscscssassnosscncssnsce
Hex Hd Cap Screw, 3/8 NC X 1 1/2 .iiveveencoecccans
Cable Assembly (Emergency Brake) ..cccceeccccccoccns
Hex Jam Nut, 5/16 NF ...cveeeecenccsccaccsoccnnnans
Brake EQUAliZer ....ccccoecesccccsascscscscscsaccsas
Brake Cable Assembly .cccccevececccccccccossssscccscae
Hex Nut, 3/8 NC ...ceeeereceecnceaccncccaccnnasnnns
Brake Tube ASSEMDly ...ccccecececccccccccsscacosccns
GO0PELDOW ccoeceocsesscssecscccsccsccscsosssosccssassss
Master Cylinder .....ccceceecceccccccscosncscncnces
Flat Washer, 3/8 (... iiererececccenccenncoocecnnns
Brake Rod ASSembly ...cccececccceccccccscccnscccssccs
Hex Jam Nut, 3/8 ...iierrrnenrecncrcnccccconnnnnnes
Adjustable CleviB ...cccececccecocscccccsscscscncnns
Pedal Mounting Bracket .....cccceececcecccscccccccns
Hex Hd. Cap Screw, 5/16 NC X 1" .cceeeceosccccccancsce
Brake Arm AsSsembly ...cccecceececsccccccccccccoccscnse
Bearing (f/w Brake Arm Assembly) .cceceeeccccccocns
Pivot ASSEMDlY .cccecceccesccccccocsoscacscccccccsnos
Hex Hd Cap Screw 5/16 NC X 1" ...cveeereccoconoanns

Cotter Pin, 18 x 1 1/4 ..i.teiirernneecacncacccnnnen

Clevis PiN c.ceececececeevccavocsoascosncscncnsnscnse
FOOL PAd ccceeceececeeeseccsoccccccscccnsssscnsccscns
Brake Lever AsSsembly ...cccccececcccccccoccccsancns
Hex Hd Cap Screw, 5/16 NC X 3/4 ..i.iccieecccccccnnns

B RNRRRRRERERPNRPRHERBRENEBNNNE RN N

-12-




-13-



REF PART NO. DESCRIPTION QTY

40445 Flange Axle Shaft - R.H. ..cceerecncccnccosncccncnce
40446 Flange Axle Shaft - L.H. ......cc0. ceececseccscccas
40447 Wheel BOlt .c.ccveeeccscaccans ceeeseccessacascsosane
40450 Oil S€Al1 .veveevececososccsvsesescsssssssanancss cees
40451 Wheel Bearing Gasket ........cccceeeercccccnccnnsona
40453 BEAring .ccccsececcecsecscsscsscosscsscsacssssscsanes
40454 Wheel Bearing Retainer Ring ....ceececocscecocaccas
40455 O0il Seal ie.eevececececnnnns cecccccscsenes ceecceccsen
42151 Thrust Washer ..........cccce ceececccscsccscssssns
42147 Side GeAr .eecccecccccrccecncanas cceccsesccsscscsscns
10 42148 Pinion Mate ....c.cieitiieecececeecncrsnsacccncscnna
11 42152 Thrust Washer ........ccceececsccccccccssscsscsnnas
12 42173 LOoCk Washer ..cccceeeecceececassoscscssacnsccsasasanss
13 42171 D
14 42167 Oil PlUQ cciceeecneecenncccscsesossasassscsoaanasanae
15 42176 Shim, .003 ....cccevecenccns ceecscecsesccsccsesnans

42177 Shim, .005 ..iciiieeeeeecececsnsoscnanasnes chesvesons

42178 Shim, .010 ..cccececcencsns ceecsecssescssessssensae

42179 Shim, .030 ..... cesereserssessans ceeeccscsessescnsons
16 42156 Bearing Cup ..ccececceees csseseccesessncssserrrreane
17 42155 Bearing Cone ..... cececscsccncns ceececcsccssacccnon
18 42169 End Yoke ....cccceenen ceececcccseacns cececceccscccnns
19 42161 Washer ...c.ececeececens ceeesessessenae ceecessenoann
20 42159 Cotter Pin ..ceececeesnces cececcecscccesns ceesenanne
21 42160 Nut c.ceecen. ceeccesessscsanss ceeesecsecensassesses
22 42162 Oil Seal ..ceveececcncnssns cecececccctscecsesesosens
23 42163 Shim .eeeeeenseeeecsnnsenns ceceececcecscscscscscsns
24 42164 SPACEY o cevccceccocscceccoosscososcossscsoscscsssncss
25 42154 Carrier (includes #31 & #32) ........ cecesescscsnes
26 42170 Rear Axle HouSing ...cccceeeee ceccsccccssssscscccns
27 42172 PiPe@ PlUQ ceceveceececacacscsesosscssossscscsascassaes
28 40452 HousSing BOlt ...eceeeeceececeasencesesscsscasnsnnas
29 42175 Vent ASSY cccceriececccscccscsccescccccccosacnscsccnsas
30 42174 Dowel Pin ..cecececcncocas ceecscsscssens ceesscsensnn
31 43086 Bearing Cap Screw (£f/w #25) ceceeeccesccccacconanons
32 43085 Bearing Cap (f/w #25) c.vivirrecrennecncsccnaananns
33 42165 Bearing Cup ....... ceesecccacee ceeccecsecsesscnncns
34 42149 Pinion Mate Shaft ......iiiiiiirererecccccscannanns
35 42166 Bearing CONE ...c.ceeececscscscscacscssncscncnca cees
36 42183 Shim, .003 ....... seeseesecessrssssersorerssnsessan

42184 Shim, 005 ...eieeieereeeeceeoosessssossscsoannsnns

42185 Shim, 010 ....itiitiiireeececeosssoscscscsasosssosnsns

42186 Shim, .030 ...cccvevennns ceesscsans ceeccesccsansens
37 42168 Drive GEAr SCYEeW ..ecceeeecccccscsossscassssssncccas
38 42146 Differential Case ...... tececccessserasssssncscnce ..
39 42150 Pinion Lock Pin ..eveeeconcccnn ceesccecesecsscccnss
40 42153 Matched Gear & Pinion ASSY. c.eeeeeccscccscacccnnne
41 42157 Bearing Cone .....ceeceve ceececcsanne cececcccccan e
42 42158 Bearing CUP cc.coovscsscoccccacccans ceesecene cecenne
43 42180 Shim, .003 ....ccceevecennn ceceseesensas ceecccsnens
42181 Shim, 005 ...cicereiiereneeeceseasococsncsoannesnns
42182 Shim, .010 ..... Cecececacetcescscsocsesrsscsssacns

VONOMBWN =

;g%HHHHHS;%;;NHNN»QHmHHHHHHHHHHHH;%;;mmmmwwwwwmwMSHp

-]4-




OPTIONAL
HYDRAULIC
PACKAGE

/7N '
[ \
N / ]l
g 7 M-
‘ 7 _
—— . / , :
| V4
4 » .

| ReguLALATOR !
| RECTIFIER i

& o

SOLENOID STARTER
== VAERREN ——— -
] | / \
1 | i ]
[ \ y;
L Q J Lo

\_
0 :

OPTIONAL
FOAM MARKER
SWITCH

Kt
3

ELECTRICAL

~ rd

OPTIONAL
N\ SPEEDOMETER

IGNITION -
SWITCH

REF. PART NO. DESCRIPTION QTY.
1 42856 Wiring HArnesSS.....eeeeeeecoccoossacnns 1
2 42765 30-Amp Fuse (F/W Wiring Harness)....... 1
3 22-9-AJD HeXNut, #10 NC ®© 0 06 06 00 0000000000000 0000 4
4 34-99-AMVD Hex Washer Hd Self-Tap Screw, #10 NC... 4
5 42861 Wire Assembly............ Ceeeeeesacenan 1
6 42863 Jumper Strip-Terminal Block.........c.. 1
7 42862 Ground Terminal BlocKk......coeeveeccees 1
8 722957 Cable- Solenoid to Starter............. 1
9 41168 WireAssembly'.............O0.0........ 1

15-




STEERING GEAR
(629114)

REF

PART NO.

DESCRIPTION

[
owvwo~NoOULIbWINE

[
[

40683
40682
40684
40675
40674
40681
40679
40680
40676
40677
40678

Adjusting Screw ....
Side Cover ......o..
Side Cover Gasket ..
Vent Plug .cceeeececs
Housing Oil Seal ...
Lever Shaft Assy ...
Worm ASSY .eccececoee
Ball & Retainer Assy
Adjusting Plug .....
Adjusting Plug Seal

Lock Nut .......... .

ceesccs s e DI R R R A A I I I I SR
eecceccecsecscescocsecsvssscee eeeeccse
sececcccscccssconse eeeceecccesccscene
D I R R I I I A A A R R XY
eeeeceesscecesccscscsecscscsoe ceeoe
eecceecccscssscsces eeeeccsccsccsce
....... eececcesccscccscccsoscsssscne
........ eeececscscecsceecccssccs e

e s e 000 0ce0c0c0s0cccoce ©eeceocs oo

2
/]

NON-SERVICE ITEM

-16-




MAINTENANCE RECORD

Date




MAINTENANCE RECORD

Date




MAINTENANCE RECORD

Date






